

계약 번호  
P/O No. :

발행 일자  
Date of Issue :

증명서 번호  
Certificate No. :

제품명  
Commodity :

제품규격  
Spec. :

2016. 09. 19.

K-16-58

CARBON STEEL PIPE

ASTM A500 Gr.B (REV. 2010)

# 검사증명서

## MILL TEST CERTIFICATE

수요자

Customer :

PLESA ANAHUAC  
Y CIAS S.A. DE C.V.

주문자

Shipper :



**POSCO DONG - A STEEL CO., LTD.**

**COPY**

\* Head Office : Rm 405 Woo Chang Bldg 152-2  
Kamjon-dong, Sasang-gu, Busan, Korea

\* Gwangyang Factory : 1653-12, Taein-dong,  
Gwangyang City, Jeonnam-do, Korea

\* Busan Factory : 1516-5, Dadae-dong,  
Saha-gu, Busan, Korea

\* Seoul Office : 507-1, Sihwa Industrial Complex 2ma,  
Jungwang-dong, Sicheung City, Gyeonggi, Korea

치수 Size (MM)	두께 Thick- ness (MM)	길이 Length (M)	제품번호 Product No. (Lot No.)	수량 Quan- tity	총길이 Total Lengh (M)	인장시험 Tensile Test (Min.) Y.P T.S (MPa)	E.L (%)	굽힘시험 Bending Test	편평시험 Flattening Test	표면상태 Surface Treatment	화학성분(%) Chemical Composition (Max.) C Si Mn P S	제강번호 Heat No. (Coil No.)	비고 Remarks
100 x 200	9.530	6.0	JAH25P51E0122	84	504	309	481	27	Good	Oiled	0.1683 0.010 0.485 0.0111 0.0045	SO11108	
125 x 125	9.530	6.0	JA102P51E0027	160	960	292	455	28	Good	Oiled	0.1787 0.007 0.455 0.0095 0.0069	SP63230	
125 x 125	9.530	6.0	JA102P51E0019	13	78	292	455	28	Good	Oiled	0.1787 0.007 0.455 0.0095 0.0069	SP63230	
150 x 150	9.530	6.0	JA104P51E0076	228	1,368	309	481	27	Good	Oiled	0.1683 0.010 0.485 0.0111 0.0045	SO11108	
150 x 150	7.940	6.0	JA104P51E0056	168	1,008	309	481	27	Good	Oiled	0.1683 0.010 0.485 0.0111 0.0045	SO11108	
150 x 150	7.940	6.0	JA104P51E0053	4	24	309	481	27	Good	Oiled	0.1683 0.010 0.485 0.0111 0.0045	SO11108	
*** B L A N K ***													

Surveyor To:

본 제품은 관련 규격의 시험을 행하여 합격하였음을 증명합니다.

We hereby certify that the material has been made in accordance with the order and specification.

Manager of material testing section JOO G. U.